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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E RS §247-QP
50.0 i | { L“.l ! 15E RS5247-AVG
' i Bl _J.IIMI! _|IL_.|1]=:1,.1. il
T'"Nr" oL
40.0
i 1 10
i 1P
30.0 14 1518 a0
20.0
10.0
055 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~— dBuv dB ~ dBuv  dBuv db dB
1 0.408 46.17 -11.51 57.68 35.90 0.00 10.27 QP
2 0.408 32Z.87 -14.81 47.68 22.60 0.00 10.27 Average
3 0.532 46.77 -9.23 56.00 36.60 -0.04 10.21 QP
4 0.532 31.37 -14.63 46.00 21.20 -0.04 10.21 Average
5 0.716 45.56 -10.44 56.00 35.49 -0.07 10.14 QP
6 0.716 30.36 -15.64 46.00 20.29 -0.07 10.14 Average
7 0.974 46.90 -9.10 56.00 36.91 -0.10 10.09 QP
5 0.974 26.80 -19.20 46.00 16.81 -0.10 10.09 Average
9% 1,210 47.18 -8.82 B56.00 37.20 -0.11 10.09 QF
10 1.210 31.58 -14.42 46.00 21.60 -0.11 10.09 Average
11 1.610 46.55 -9.45 56.00 26,60 -0.13 10.08 QP
2 1.610 30.55 -15.45 46.00 20.60 -0.13 10.08 Average
13 1.959 45.14 -10.86 56.00 35.20 —0.14 10.08 QP
14 1.959 29.24 -16.76 46.00 19.30 -0.14 10.08 Average
15 7.594 42.57 -13.43 56.00 22.60 -0.10 10.07 QP
16 2.594 28.17 -17.83 46.00 18.20 -0.10 10.07 Average
17 3.173 42,48 -13.52 56.00 32,50 -0.09 10.07 QP
18 3.173 28.8% -17.12 46.00 18.90 -0.09 10.07 Average
19 4,549 41.13 -14.87 56.00 31.20 -0.13 10.06 QP
2 4,549 28.43 -17.57 46.00 18.50 —0.13 10.06 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E RS§247-QP
Sm\ 15E RSS247-AVG
40.0
30.0
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1% 0.527 44.64 -11.36 56.00 34.50 -0.07 10.21 QP
2 0.527 29.04 -16.96 46.00 18.90 —0.07 10.21 Average
3 0.661 42.88 -13.12 56.00 32.80 -0.07 10.15
4 0.661 24.58 -21.42 46.00 14.50 —0.07 10.15 Average
5 0.830 42.92 -13.08 56.00 32.89 -0.08 10.11
6 0.830 25.32 -20.68 46.00 15.28 —0.08 10.11 Average
7 1.010 44.59 -11.41 56.00 34.60 -0.10 10.09
g 1.010 28.29 -17.71 46.00 18.30 -0.10 10.09 Average
9 1.123 44.48 -11.52 56.00 34.49 -0.10 10.09
10 1.123 28.88 -17.12 46.00 18.89 —0.10 10.09 Average
11 1.296 44.48 -11.52 56.00 34.50 -0.11 10.09
2 1.296 28.18 -17.82 46.00 18.20 -0.11 10.09 Average
13 1.662 44.47 -11.53 56.00 34.50 —0.11 10.08 QP
14 1.662 27.47 -18.53 46.00 17.50 —0.11 10.08 Average
15 2.513 41.15 -14.85 56.00 31.21 -0.13 10.07
16 2.513 26.25 -19.75 46.00 16.31 —0.13 10.07 Average
17 3.399 42.14 -13.86 56.00 32.20 -0.13 10.07
18 3.399 28.54 —17.46 46.00 18.60 —0.13 10.07 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCCID : O57TB373FU




o ss. FCC RF Test Report Report No. : FR442209D

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %

Test Engineer : Levi zhao
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band (iBa::) Antenna Modulation Channel | Frequency 2::: RU Remark
Mode 1 U-NII-1 | 5.15-5.25 A STBC 1+2 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 | 5.15-5.25 A STBC 1+2 802.11a 44 5220 6Mbps - -
Mode 3 | U-NIl-1 | 5.15-5.25 STBC 1+2 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-2A | 5.25-5.35 STBC 1+2 802.11a 52 5260 6Mbps - -
Mode 5 | U-NII-2A = 5.25-5.35 | STBC 1+2 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A = 5.25-5.35 | STBC 1+2 802.11a 64 5320 6Mbps - -
Mode 7 | U-NII-2C | 5.47-5.725 STBC 1+2 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 STBC 1+2 802.11a 116 5580 6Mbps - -
Mode 9 | U-NII-2C | 5.47-5.725 STBC 1+2 802.11a 140 5700 6Mbps - -
Mode 10 | U-NIl-1 | 5.15-5.25 STBC 1+2 802.11ax HE20 36 5180 MCSO0 Full -
Mode 11 | U-NII-1 | 5.15-5.25  STBC 1+2 802.11ax HE20 44 5220 MCSO0 Full -
Mode 12 | U-NII-1 | 5.15-5.25 STBC 1+2 802.11ax HE20 48 5240 MCSO0 Full -
Mode 13 | U-NII-2A | 5.25-5.35 STBC 1+2 802.11ax HE20 52 5260 MCSO0 Full -
Mode 14 | U-NII-2A = 5.25-5.35 STBC 1+2 802.11ax HE20 60 5300 MCSO0 Full -
Mode 15 | U-NII-2A | 5.25-5.35 STBC 1+2 @ 802.11ax HE20 64 5320 MCSO0 Full -
Mode 16 | U-NII-2C | 5.47-5.725 STBC 1+2  802.11ax HE20 100 5500 MCSO0 Full -
Mode 17 | U-NII-2C | 5.47-5.725 STBC 1+2  802.11ax HE20 116 5580 MCSO0 Full -
Mode 18 | U-NII-2C | 5.47-5.725 STBC 1+2  802.11ax HE20 140 5700 MCSO0 Full -
Mode 19 | U-NII-1 = 5.15-5.25 STBC 1+2 802.11ax HE20 36 5180 MCSO0 = RU26/0 -
Mode 20 | U-NII-2A = 5.25-5.35 STBC 1+2 802.11ax HE20 64 5320 MCSO0 RU26/8 -
Mode 21 | U-NII-2C | 5.47-5.725 STBC 1+2 @ 802.11ax HE20 100 5500 MCSO RU26/0 -
Mode 22 | U-NII-2C | 5.47-5.725 STBC 1+2  802.11ax HE20 140 5700 MCSO0 RU26/8 -
Mode 23 | U-NII-1 = 5.15-5.25 STBC 1+2 802.11ax HE20 36 5180 MCS0 RU52/37 -
Mode 24 | U-NII-2A | 5.25-5.35 STBC 1+2 802.11ax HE20 64 5320 MCSO0 | RU52/40 -
Mode 25 | U-NII-2C | 5.47-5.725 STBC 1+2 @ 802.11ax HE20 100 5500 MCSO0 | RU52/37 -
Mode 26 | U-NII-2C | 5.47-5.725 STBC 1+2 @ 802.11ax HE20 140 5700 MCSO0 | RU52/40 -
Mode 27 | U-NII-1 | 5.15-5.25 STBC 1+2 802.11ax HE20 36 5180 MCSO0 | RU106/53 -
Mode 28 | U-NII-2A | 5.25-5.35 STBC 1+2  802.11ax HE20 64 5320 MCSO0 | RU106/54 -
Mode 29 | U-NII-2C | 5.47-5.725 STBC 1+2 @ 802.11ax HE20 100 5500 MCSO0 | RU106/53 -
Mode 30 | U-NII-2C | 5.47-5.725 STBC 1+2  802.11ax HE20 140 5700 MCSO0 | RU106/54 -
Mode 31 | U-NII-1 | 5.15-5.25 STBC 1+2  802.11ax HE40 38 5190 MCSO0 Full -
Mode 32 | U-NII-1 | 5.15-5.25 STBC 1+2 802.11ax HE40 46 5230 MCSO0 Full -
Mode 33 | U-NII-2A | 5.25-5.35 STBC 1+2  802.11ax HE40 54 5270 MCSO0 Full -
Mode 34 | U-NII-2A | 5.25-5.35 STBC 1+2 802.11ax HE40 62 5310 MCSO0 Full -
Mode 35 | U-NII-2C | 5.47-5.725 STBC 1+2  802.11ax HE40 102 5510 MCSO0 Full -
Mode 36 | U-NII-2C | 5.47-5.725 STBC 1+2 @ 802.11ax HE40 110 5550 MCSO0 Full -
Mode 37 | U-NII-2C | 5.47-5.725 STBC 1+2 802.11ax HE40 134 5670 MCSO0 Full -
Mode 38 | U-NII-1 | 5.15-5.25 STBC 1+2 802.11ax HE80 42 5210 MCSO0 Full -
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Mode 39 | U-NII-2A  5.25-535 STBC 1+2 802.1lax HE80 58 5290 MCS0 Full -
Mode 40 | U-NII-2C 5.47-5.725 STBC 1+2 802.1l1ax HE80 106 5530 MCS0 Full -
Mode 41  U-NII-2C 5.47-5.725 STBC 1+2 802.1lax HE80 122 5610 MCS0 Full -
Mode 42 | U-NII-2A  5.15-5.35 STBC 1+2 802.1l1ax HE160 50 5250 MCS0 Full -
Mode 43 | U-NII-2C  5.47-5.725 STBC 1+2 802.1lax HE160 114 5570 MCS0 Full -
Mode 44 U-NII-3  5.725-5.85 STBC 1+2 802.11a 149 5745  6Mbps - -
Mode 45 U-NII-3  5.725-5.85 STBC 1+2 802.11a 157 5785  6Mbps - -
Mode 46 =~ U-NII-3  5.725-5.85 STBC 1+2 802.11a 165 5825  6Mbps - -
Mode 47 | U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE20 149 5745 MCS0 Full -
Mode 48 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE20 157 5785 MCS0 Full -
Mode 49 = U-NII-3 5.725-5.85 STBC 1+2 802.1lax HE20 165 5825 MCS0 Full -
Mode 50 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE40 151 5755 MCS0 Full -
Mode 51 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE40 159 5795 MCS0 Full -
Mode 52 U-NII-3  5.725-5.85 STBC 1+2 802.1laxHE80 155 5775 MCS0 Full -
Mode 53 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE20 149 5745 MCSO  RU26/0 -
Mode 54 = U-NII-3  5.725-5.85 STBC 1+2 802.1laxHE20 165 5825 MCSO  RU26/8 -
Mode 55 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE20 149 5745 MCSO RUS52/37 -
Mode 56 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE20 165 5825 MCSO = RUS52/40 -
Mode 57 = U-NII-3  5.725-5.85 STBC 1+2 802.1lax HE20 149 5745 MCSO RU106/53 -
Mode 58 = U-NII-3 5.725-5.85 STBC 1+2 802.1lax HE20 165 5825 MCSO RU106/54 -
Mode 59  U-NII-2C 5.47-5.85 STBC 1+2 802.11a 144 5720  6Mbps - -
Mode 60 ' U-NII-2C 5.47-5.85 STBC 1+2 802.1laxHE20 @ 144 5720 MCS0 - -
Mode 61 | U-NII-2C 5.47-5.85 STBC 1+2 802.1lax HE40 142 5710 MCS0 - -
Mode 62 | U-NII-2C 5.47-5.85 STBC 1+2 802.1lax HE80 138 5690 MCS0 - -

<Simultaneous transmission>

Mode Band Band Antenna Modulation | Channel Frequency Data RU | Remark
(GHz) Rate
Mode 65 2400-2483.5  2400-2483.5 1 Bluetooth-LE 39 2480 2Mbps | Full -
U-NII-2C 5.725-5.85 | STBC 1+2 802.11ax HE40 102 5510 MCSO | Full -
Mode 66 2400-2483.5 | 2400-2483.5 1 802.11ax HE40 9 5510 MCSO0 | Full -
U-NII-2C 5.725-5.85 2 802.11ax HE40 102 5510 MCSO0 | Full -
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Summary of each worse mode

Mode Modulation Ch. (T\;E‘l) (d;i\</ellrn) (dlélun\]/'/tm) M(ng)m Pol. Zszk Result = Remark
1 802.11a 36 5148.45 50.12 54.00 -3.88 V | AVERAGE | Pass | Band Edge
1 802.11a 36 | 10360.00 45.43 68.20 -22.77 H PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 47.46 68.20 -20.74 Y, PEAK Pass | Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 15720.00 43.10 54.00 -10.90 V | AVERAGE | Pass @ Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 15780.00 46.85 54.00 -7.15 V | AVERAGE | Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 15900.00 46.08 54.00 -7.92 V | AVERAGE | Pass Harmonic
6 802.11a 64  5351.65 50.25 54.00 -3.75 V | AVERAGE | Pass | Band Edge
6 802.11a 64 | 15960.00 40.82 54.00 -13.18 V | AVERAGE @ Pass Harmonic
7 802.11a 100 @ 5460.00 48.46 54.00 -5.54 V | AVERAGE | Pass | Band Edge
7 802.11a 100 @ 16500.00 48.89 68.20 -19.31 \Y, PEAK Pass | Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 = 11160.00 44.80 54.00 -9.20 V | AVERAGE | Pass Harmonic
9 802.11a 140 @ 5725.52 64.36 68.20 -3.84 \Y, PEAK Pass | Band Edge
9 802.11a 140  11400.00 46.19 74.00 -27.81 H PEAK Pass Harmonic
10 802.11ax HE20 | 36 | 5148.55 50.66 54.00 -3.34 V | AVERAGE | Pass | Band Edge
10 802.11ax HE20 @ 36 | 10360.00 46.86 68.20 -21.34 \% PEAK Pass Harmonic
11 802.11ax HE20 | 44 - - - - - - - Band Edge
11 802.11ax HE20 = 44  15660.00 45.22 54.00 -8.78 V | AVERAGE | Pass @ Harmonic
12 802.11ax HE20 | 48 - - - - - - - Band Edge
12 802.11ax HE20 = 48 15720.00 46.59 54.00 -7.41 V | AVERAGE | Pass @ Harmonic
13 802.11ax HE20 | 52 - - - - - - - Band Edge
13 802.11ax HE20 = 52  15780.00 50.17 54.00 -3.83 V | AVERAGE | Pass @ Harmonic
14 802.11ax HE20 | 60 - - - - - - - Band Edge
14 802.11ax HE20 = 60 @ 15900.00 45.26 54.00 -8.74 V | AVERAGE | Pass @ Harmonic
15 802.11ax HE20 | 64 | 5351.35 50.13 54.00 -3.87 V | AVERAGE | Pass | Band Edge
15 802.11ax HE20 = 64  10640.00 41.98 54.00 -12.02 V | AVERAGE | Pass @ Harmonic
16 802.11ax HE20 | 100 | 5459.30 48.78 54.00 -5.22 V | AVERAGE | Pass | Band Edge
16 802.11ax HE20 = 100 11000.00 43.63 54.00 -10.37 V | AVERAGE | Pass @ Harmonic
17 802.11ax HE20 @ 116 - - - - - - - Band Edge
17 802.11ax HE20 | 116 | 11160.00 43.61 54.00 -10.39 V | AVERAGE | Pass @ Harmonic
18 802.11ax HE20 | 140 | 5725.44 64.13 68.20 -4.07 \Y, PEAK Pass | Band Edge
18 802.11ax HE20 @ 140 11400.00 46.85 74.00 -27.15 \Y, PEAK Pass | Harmonic
19 802.11ax HE20 | 36 | 5136.60 40.82 54.00 -13.18 V | AVERAGE | Pass | Band Edge
19 802.11ax HE20 & 36 - - - - - - - Harmonic
20 802.11ax HE20 @ 64 5361.60 39.57 54.00 -14.43 V | AVERAGE | Pass | Band Edge
20 802.11ax HE20 @ 64 - - - - - - - Harmonic
21 802.11ax HE20 | 100 | 5456.88 40.08 54.00 -13.92 V | AVERAGE | Pass | Band Edge
21 802.11ax HE20 @ 100 - - - - - - - Harmonic
22 802.11ax HE20 | 140 | 5730.68 51.89 68.20 -16.31 \Y, PEAK Pass | Band Edge
22 802.11ax HE20 @ 140 - - - - - - - Harmonic
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23 802.11ax HE20 | 36 | 5141.20 41.30 54.00 -12.70 V | AVERAGE | Pass | Band Edge
23 802.11ax HE20 & 36 - - - - - - - Harmonic
24 802.11ax HE20 | 64 | 5356.50 39.98 54.00 -14.02 V | AVERAGE | Pass | Band Edge
24 802.11ax HE20 @ 64 - - - - - - - Harmonic
25 802.11ax HE20 | 100 | 5459.44 40.00 54.00 -14.00 V | AVERAGE | Pass | Band Edge
25 802.11ax HE20 | 100 - - - - - - - Harmonic
26 802.11ax HE20 | 140 | 5729.88 51.11 68.20 -17.09 \Y, PEAK Pass | Band Edge
26 802.11ax HE20 | 140 - - - - - - - Harmonic
27 802.11ax HE20 | 36 | 5149.40 42.56 54.00 -11.44 V | AVERAGE | Pass | Band Edge
27 802.11ax HE20 & 36 - - - - - - - Harmonic
28 802.11ax HE20 | 64 | 5350.00 42.01 54.00 -11.99 V | AVERAGE | Pass | Band Edge
28 802.11ax HE20 @ 64 - - - - - - - Harmonic
29 802.11ax HE20 | 100 5456.88 41.82 54.00 -12.18 V | AVERAGE | Pass | Band Edge
29 802.11ax HE20 | 100 - - - - - - - Harmonic
30 802.11ax HE20 | 140 | 5725.08 59.65 68.20 -8.55 \Y, PEAK Pass | Band Edge
30 802.11ax HE20 | 140 - - - - - - - Harmonic
31 802.11ax HE40 | 38 | 5150.00 50.75 54.00 -3.25 V | AVERAGE | Pass | Band Edge
31 802.11ax HE40 = 38  10380.00 45.73 68.20 -22.47 \% PEAK Pass | Harmonic
32 802.11ax HE40 | 46 - - - - - - - Band Edge
32 802.11ax HE40 @ 46  10460.00 48.85 68.20 -19.35 \Y, PEAK Pass | Harmonic
33 802.11ax HE40 | 54 - - - - - - - Band Edge
33 802.11ax HE40 = 54 | 15804.40 46.70 54.00 -7.30 \% Average Pass Harmonic
34 802.11ax HE40 | 62 | 5351.25 50.41 54.00 -3.59 V | AVERAGE | Pass | Band Edge
34 802.11ax HE40 @ 62  15930.00 46.78 74.00 -27.22 \Y, PEAK Pass | Harmonic
35 802.11ax HE40 | 102 | 5465.45 65.11 68.20 -3.09 \Y, PEAK Pass | Band Edge
35 802.11ax HE40 @ 102 11020.00 42.19 54.00 -11.81 V | AVERAGE | Pass @ Harmonic
36 802.11ax HE40 | 110 - - - - - - - Band Edge
36 802.11ax HE40 = 110 16650.00 49.14 68.20 -19.06 \Y, PEAK Pass | Harmonic
37 802.11ax HE40 | 134 5732.40 60.98 68.20 -7.22 \Y, PEAK Pass | Band Edge
37 802.11ax HE40 134 | 17010.00 49.10 68.20 -19.10 \% PEAK Pass | Harmonic
38 802.11ax HE80 | 42 | 5149.05 50.76 54.00 -3.24 V | AVERAGE | Pass | Band Edge
38 802.11ax HE80 = 42  10420.00 44.50 68.20 -23.70 H PEAK Pass | Harmonic
39 802.11ax HE80 | 58 | 5350.15 50.30 54.00 -3.70 V | AVERAGE | Pass | Band Edge
39 802.11ax HE80 @ 58 10580.00 44.45 68.20 -23.75 H PEAK Pass | Harmonic
40 802.11ax HE80 | 106 | 5459.05 50.43 54.00 -3.57 V | AVERAGE | Pass | Band Edge
40 802.11ax HE80 @ 106 11060.00 43.66 74.00 -30.34 \Y, PEAK Pass | Harmonic
41 802.11ax HE80 | 122 | 5452.17 47.98 54.00 -6.02 H AVERAGE Pass | Band Edge
41 802.11ax HE80 122 11220.00 44.19 74.00 -29.81 H PEAK Pass Harmonic
42 | 802.11ax HE160 | 50 | 5143.63 50.77 54.00 -3.23 V | AVERAGE | Pass | Band Edge
42 | 802.11ax HE160 = 50 | 10500.00 44.17 68.20 -24.03 \Y, PEAK Pass | Harmonic
43 | 802.11ax HE160 | 114 & 5447.58 50.39 54.00 -3.61 V | AVERAGE | Pass | Band Edge
43 | 802.11ax HE160 114 @ 11140.00 45.05 74.00 -28.95 H PEAK Pass | Harmonic
44 802.11a 149 5629.42 49.66 68.20 -18.54 \Y, PEAK Pass | Band Edge
44 802.11a 149 | 11490.00 47.02 54.00 -6.98 V | AVERAGE @ Pass Harmonic
45 802.11a 157 - - - - - - - Band Edge
45 802.11a 157 | 17355.00 48.92 68.20 -19.28 \% PEAK Pass Harmonic
46 802.11a 165 5931.00 48.79 68.20 -19.41 \Y, PEAK Pass | Band Edge
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46 802.11a 165 11650.00 44.29 54.00 -9.71 V | AVERAGE | Pass Harmonic
47 802.11ax HE20 | 149 | 5645.42 50.89 68.20 -17.31 Y, PEAK Pass | Band Edge
47 802.11ax HE20 @ 149 11490.00 45.48 54.00 -8.52 V | AVERAGE | Pass @ Harmonic
48 802.11ax HE20 | 157 - - - - - - - Band Edge
48 802.11ax HE20 @ 157 11570.00 40.06 54.00 -13.94 V | AVERAGE | Pass @ Harmonic
49 802.11ax HE20 | 165 | 5931.42 47.61 68.20 -20.59 H PEAK Pass | Band Edge
49 802.11ax HE20 | 165 | 11650.00 40.87 54.00 -13.13 V | AVERAGE | Pass Harmonic
50 802.11ax HE40 | 151 | 5644.56 51.99 68.20 -16.21 \Y, PEAK Pass | Band Edge
50 802.11ax HE40 | 151 | 11510.00 44.92 74.00 -29.08 \% PEAK Pass Harmonic
51 802.11ax HE40 | 159 | 5633.02 49.40 68.20 -18.80 H PEAK Pass | Band Edge
51 802.11ax HE40 @ 159 11590.00 44.33 74.00 -29.67 H PEAK Pass | Harmonic
52 802.11ax HE80 | 155 5617.42 57.09 68.20 -11.11 \% PEAK Pass | Band Edge
52 802.11ax HE80 @ 155 11550.00 44.20 74.00 -29.80 \Y, PEAK Pass | Harmonic
53 802.11ax HE20 | 149 | 5645.80 49.16 68.20 -19.04 H PEAK Pass | Band Edge
53 802.11ax HE20 | 149 - - - - - - - Harmonic
54 802.11ax HE20 | 165 | 5968.22 47.49 68.20 -20.71 H PEAK Pass | Band Edge
54 802.11ax HE20 | 165 - - - - - - - Harmonic
55 802.11ax HE20 | 149 | 5634.60 50.21 68.20 -17.99 H PEAK Pass | Band Edge
55 802.11ax HE20 @ 149 - - - - - - - Harmonic
56 802.11ax HE20 | 165 | 5939.80 48.29 68.20 -19.91 H PEAK Pass | Band Edge
56 802.11ax HE20 165 - - - - - - - Harmonic
57 802.11ax HE20 | 149 | 5632.22 51.10 68.20 -17.10 H PEAK Pass | Band Edge
57 802.11ax HE20 | 149 - - - - - - - Harmonic
58 802.11ax HE20 | 165 | 5956.22 48.63 68.20 -19.57 H PEAK Pass | Band Edge
58 802.11ax HE20 165 - - - - - - - Harmonic
59 802.11a 144 - - - - - - - Band Edge
59 802.11a 144 11440.00 44.78 54.00 -9.22 V | AVERAGE | Pass @ Harmonic
60 802.11ax HE20 | 144 - - - - - - - Band Edge
60 802.11ax HE20 @ 144 11440.00 41.79 54.00 -12.21 V | AVERAGE | Pass @ Harmonic
61 802.11ax HE40 | 142 - - - - - - - Band Edge
61 802.11ax HE40 @ 142 11420.00 38.95 54.00 -15.05 V | AVERAGE | Pass @ Harmonic
62 802.11ax HE80 | 138 - - - - - - - Band Edge
62 802.11ax HE80 @ 138 11380.00 46.80 74.00 -27.20 \Y, PEAK Pass | Harmonic
<Simultaneous transmission>
Mode Modulation Ch. (T\;EC;) (dé?(/ellrn) (dII;Ln:;;m) M(ng)m Pol. Z?/Zk Result | Remark
Bluetooth-LE 39 | 2483.50 43.03 54.00 -10.97 H  AVERAGE | Pass | Band Edge
Bluetooth-LE 39 | 4959.00 47.12 74.00 -26.88 H Peak Pass Harmonic
65 802.11ax HE40 | 102  5459.92 50.55 54.00 -3.45 H Average Pass | Band Edge
802.11ax HE40 102 11020.00 44.51 74.00 -29.49 \% PEAK Pass Harmonic
802.11ax HE40 9 2483.56 42.70 54.00 -11.30 \% AVERAGE = Pass | Band Edge
802.11ax HE40 9 7356.00 42.15 74.00 -31.85 H Peak Pass Harmonic
66 802.11ax HE40 | 102 @ 5459.76 43.50 54.00 -10.50 V | AVERAGE @ Pass | Band Edge
802.11ax HE40 | 102 11020.00 39.54 54.00 -14.46 V | AVERAGE @ Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
] | T U -NI-2ANL2C
5.0 5.
1
WMWWMWWWNM,»WNMM
448 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 512605 57.B3 74.00 -16.17 411 3.5 12.45 30.09 Q.00 100 343 PEAC 1 5180.00 101,30 ------ ------ Bhes 3404 1250 3061 0.00 100 343 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
U-M-8-0-H0-24-U-NI-2CHAVG)
L J s
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.99 47.13 5400 -6.77 30.63 4.0 1045 30.05 Q.00 100 343 AVERAGE 1 5150.08 93.18 ------ ------ 76,53 .04 1250 30.61 0.00 100 343 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT STBC 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
] | | UNAUNRZANILZC
5.0 5.
448 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5475 60.83 74.00-13.17 4003 3420 12.45 30.06 Q.00 182 156 PEAC 1 5180.00 105,85 ------ ------ 8.0 .05 1251 30.62 060 182 156 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-H-8-U-H0-28-U-NI-2CHAVE)
448 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 514345 512 54.00 -3.88 33.53 .00 10.45 30.06 Q.00 182 156 AVERAGE 1 516008 99.20 ------ ------ B30 .15 1051 30.62 0.00 182 156 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C183
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FCC RF Test Report

SPORTON LAB.

Report No. : FR442209D

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&N’m} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ORG24 -NI-CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak m kg y
e L Wiy s
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 10360.00 45.43 68.20 -20.77 20.60 37.35 1.4 66.06 0.00 -~ PEAK 1 10360.00 4491 68.20 -23.19 39.88 37.35 15.44 66.%6 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB373FU
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samran s, FCC RF Test Report Report No. : FR442209D

Pol. Horizontal Vertical
el B el B
138 134
LA a5
83 B3
UMD NZA DTG DA ZA DN
g up ) . L LTl i) S S I
L . UNILUNI-ZA DN CAVG) e . VNN AUNCAVG)

Peak e 1
i ‘MWM
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 1044p.00 45,58 68.20 -20.60 39.34 37.44 15.50 66.92 0.0 - - PEMC 1 10440.00 47.46 68.20 -20.74 LAl 7.4 1553 6602 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C9 of C183

TEL : +86-512-57900158
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samran s, FCC RF Test Report Report No. : FR442209D

Pol. Horizontal Vertical
1‘.(r!“hmi(IIBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
B1.3 B3
U-HI--U-N-2A-U-I-2C U-I-U-N-2A-UNI-2C
g i 11 3 T 11 ]
1 ~ 1 UNIANI-2A-U-NI-2CIAVE)| 1 ] ~ 0 UNI {280 NI-2CIAVE)|
489 .u.i.\% :
) 2 pp s ! " s
Peak . aw ot
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800, 18000 7000 a20. 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M dNn & BN Bh B B B o iy MrdndNn 0 B0 BM B B B o dg
1 10430.00 45.00 68.20 -23.20 56.85 37.48 15.56 066.89 8.6 - -- PEAK 1 1p430.00 56.15 68.20 -12.85 70.80 37.48 15.56 06.89 0.00 154 195 PEAK
1 15720.00 38.80 74.00 -15.20 63.77 39.94 19.16 o407 0.0 160 183 PEAK 11572000 38.43 7400 -15.55 6340 39.94 19.16 o407 0.0 45 14 PEAC
31572000 42.20 5400 -11.78 47.20 39.93 19.16 64,07 .00 100 183 AVERAGE 301571000 43.10 54.00 -16.9 45.07 39.94 19.16 64.67 .00 245 184 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C183

TEL : +86-512-57900158
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samran s, FCC RF Test Report Report No. : FR442209D

Pol. Horizontal Vertical
gL BV gL 0BV
138 1134
15 s
1K K
UM NZA DN NN ZADNIZ
GH__U—I_ITI__ _ 1 L 71 [ W I _ 1 | I

U-HI-1-8-N0-2A-U-NI-2CIAVG) U-H-A-{-H-2A--NI-2CIAVE)

m ol
et N N L X . . Pu“"
Peak i
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600, 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
1 10520.00 45.80 68.20 -22.40 59.55 37.52 15.60 ©66.87 0.6 - -- PEAK 1 10520.00 50.85 68.20 -17.35 04.60 37.52 15.66 66.87 8.6  -- - PEAK
1 15750.00 55,49 74.00 -18.51 60.29 40.06 19.20 o486 0.0 100 182 PEAK 1 15780.00 6138 74.00 -12.62 66,13 40.86 19.20 o4.06 0.0 160 183 PEAC
3 15760.00 42,21 54.00 -11.79 47.01 40.06 19.10 64.86 .00 100 182 AVERAGE 315780.00 46.83 5480 -7.15 LG4 40.87 19.10 6406 .00 100 183 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C11 of C183

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR442209D

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) 1‘,wLe\ml(dBu‘lPrn)
1138 1138
075 95
n3 i IR URAINIZC
U-HI--U-N-2A-U-I-2C kil ket
iy g B SR I o Wil gy i Iy B T Ry
L ) ML N A NLECIATG) — L L . LN AIECIAG)
488 { v 488 " TR e SR A
Peak " 1
125 325
Av 163
9 163
7000 9200, 11400, 13600, 15800, 18000
7000 9200, 11400, 13600 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read Aot (able Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
N —————— Phz dBuv/m dBuv/m 0B dBwv B/ B OB 4B om deg
MHz ddufm dBuv/m 8 BV dB/m A8 dB A8 m deg 1 10600.00 54.70 74.00 -19.38 68.26 37.60 15.67 66.83 0.00 155 223 PEAK
1 10609.06 45.60 74.60 -29.06 58.56 37.60 15.67 66.83 0.00 -~ PEAK 1 10600.68 45.44 54.60 -5.56 59.08 37.60 15.67 66.83 .88 155 223 AVERAGE
1 13960.09 52.56 74.00 -l1.44 37.12 40.20 19.18 o404 0.0 300 20 PEAK 3 15%00.00 56.23 74.60 -17.77 60.79 40.20 19.28 64.04 Q.80 179 186 PEAK
3 15900.00 42.49 5400 -11.51 47.05 40.20 19.18 64.04 .00 300 259 AVERAGE 4 15000.00 46.08 54.08 -7.92 SO.64 40.20 19.28 64.84 0.0 179 186 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB373FU
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SPORTON LAB.

FCC RF Test Report

Report No. : FR442209D

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd UHUNZEN s
] | L U -L--2A N2
5.0 MI ‘M 5.
448 48
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5390.85 58.49 74.00 -15.51 4106 34.60 1257 0.7 .00 10 45 PEAC 1 5310.00 104.72 ------ -=--- B.43 .47 1059 2079 000 100 45 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
ik ik !
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L LN 2A-U--CAVE)
[y “ [
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5390.%5 47.96 54.00 -6.04 30.53 34.60 1257 0.7 Q.00 100 45 AVERAGE 1 53000 96.49 ------ ----- B2 W47 1059 2079 060 100 45 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C183

TEL : +86-512-57900158
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FCC RF Test Report

SPORTON LAB. Report No. : FR442209D
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT STBC 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 3
95 95
fhd UHUNZEN s
] | L U -L--2A N2
650" 1 5.
448 48
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5330.% 6077 74.00 -13.3 43.30 .60 1257 0.7 .00 100 173 PEMC 1 5310.00 107.20 ------ ------ B9.06 34.44 1260 20.80 0.0 100 173 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L U822V
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 533165 56.25 3400 -3.75 3181 34.60 1258 20.74 Q.00 100 173 AVERAGE 1 53000 99.B2 ------ ----- B35 .47 1059 2079 0.00 100 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C183
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samran s, FCC RF Test Report Report No. : FR442209D

Pol. Horizontal Vertical
1‘.(r!‘\hzml(IIBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
B1.3 B3
U-HI--U-N-2A-U-I-2C U-I-U-N-2A-UNI-2C
g i 10 LT T 11T
1 ~ U-NI-A--N0-2A--HI-2CAVG) 1 ~ ) U-N&#}M—U- I-2C(AVE)
m 1 ol 4
" » PRETORTE T - - TR TR
Peak o’ oyt
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M dNn & BN Bh B B B o iy MrdndNn 0 B0 BM B B B o dg
1 10640.00 43.9 74.00 -30.84 57.46 37.60 15.71 66.81 8.6 - -- PEAK 1 10640.00 44.07 74.00 -29.93 57.57 37.68 15.71 66.81 8.6 - -- PEAK
1 13960.00 45.00 74.00 -16.60 52.33 40.38 1932 o403 0.0 300 272 PEAK 1 15960.00 49.89 74.00 -14.11 4.0 40.38 19.30 o403 0.0 M6 I8l PEAC
3 15960.09 36.80 54.00 -15.20 43.13 40.38 19.32 o403 0.00 300 272 AVERAGE 3 15960.00 40.80 54.00 -13.18 45.15 40.38 19.30 64,03 .00 246 181 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C15 of C183
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o ss. FCC RF Test Report Report No. : FR442209D

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT STBC 1+2
Pol. Horizontal Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134 1138 1
L 175
813 M3
] | | U2 2
50 50
44 ul
Peak
18 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos N
freg Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
155020 57.54 7400 -16.45 30.67 .60 1184 2.57 080 2 26 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 S468.17 59.06 6B.20 -9.14 4112 3460 129 2956 0.0 297 26 PENK 1 5500.00 10814 ------ - B9.99 34.60 13.06 29.51 0.8 297 26 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-H-A-A - 2A-UL-2CAVG) . e NI 28 U-D-2CEAVG)|
s ! s
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 543041 47.69 54.00 -6.31 20.82 34.60 12.84 2957 @.00 297 26 AVERAGE 1 5300.00 99.82 ------ - BL.67 34.60 13.06 29.51 0.00 297 26 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C183
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FCC RF Test Report

SPORTON LAB. Report No. : FR442209D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT STBC 1+2
Pol. Vertical Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134 113§ 1
L 175
813 M3
] | | U2
50 12 &1
44 ul
Peak
18 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1 546060 5B.97 7480 -15.03 4109 .60 1005 2.57 080 265 36 PEA Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 5466.57 6198 68.20 -6.20 44.05 3460 12.89 2956 0.0 265 G PENK 1 5300.00 108,74 ------ ------ 99.59 34.60 13.06 29.51 0.8 265 36 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-H-A-U - 2A-UL-2CAVG) U-H-4-A- N2 -U-2CEAVG)
| [ Lo A
48 44 L._N
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5460.00 43.46 54.00 -5.54 30.58 34.60 12.85 29.57 0.0 265 36 AVERAGE 1 5300.00 16211 ------ - B3.96 34.60 13.06 29.51 0.00 265 36 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C183
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samran s, FCC RF Test Report Report No. : FR442209D

Pol. Horizontal Vertical
1‘.lr!‘\uml(|IB|J‘Hm) 0 Level (dBuVim)
134 1134
015 015
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
g U ) I 1L LT A L]
1 _ } U-N&ﬂ,lAéU-NMC(AVQ 1 _ } U-N&ﬂfZAiU-NMCWQ
189 1 " ol 1 - - n "
Peak “ R ——— L - s AN
18 !
Avg
163 16
7000 9200, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MeBdm BN B BN B & & & o Medln BN B BN B & B & a tg
1 11066.08 46.67 74.88 -27.93 58.74 37.98 16.84 66.61 8.8 - -- PEAC 1 11066.08 46.17 74.80 -27.83 58.84 37.98 16.84 G6.61 8.8 - -- PEAC
2 16509.00 45.49 68.20 -19.71 SL.97 40.90 19.67 6405 @.00 - -- PEAK 1 16509.00 48.89 68.20 -19.31 5237 40.90 19.67 6405 0.0 -~ -- PEAK
Sporton International Inc. (Kunshan) Page Number : C18 of C183
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samran s, FCC RF Test Report Report No. : FR442209D

Pol. Horizontal Vertical
1‘.(r!‘\hzml(IIBu‘llm) ” Level (4BuV/m)
1138 134
975 75
B1.3 B3
U-HI--U-N-2A-U-I-2C U-I-U-N-2A-UNI-2C
g i 10 LT T 11T
1 ~ DN 2A-U-N-2CAVG) 1 1 ~ 0 UNIHA-U-A-2A0-N-2CIAVE)
488 1 %. ol
L PR T PP T " " ! L m
Peak s v
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M dNn & BN Bh B B B o iy MrdndNn 0 B0 BM B B B o dg
1 11160.00 47.53 74.00 -26.47 60.84 37.86 16.15 66.52 .00 100 360 PEAK 1 11160.00 54.63 74.00 -19.37 67.14 37.86 16.15 66.52 0.00 234 181 PEAK
2 11160.08 37.49 5400 -16.51 50.01 37.86 16.14 66,52 .00 100 368 AVERAGE 1 1116000 44.50 5400 -9.20 57.31 37.86 16.15 66,52 .00 234 181 AVERAGE
3 16740.00 47.88 68,20 -10.32 .81 4109 19.34 o486 0.0 - -- PEAC 3 1674000 47.67 68,20 -10.53 .61 41,29 19.83 o406 0.0 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C19 of C183
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FCC RF Test Report

SPORTON LAB.

Report No. : FR442209D

Pol. Horizontal Fundamental
1HL&W&I(tll!ll\l'lln) 1‘.mLewzl(dl!ll\l'lln)
1138 138 i
us I’(WW w5
03 B3
M WN“ -HA-U-0-28-U-AI-2C) ] | ] i T T -NI-2AUNL2C
[ "h_v al | 650 1
WW
{ Ll ) i da e THOL,
44 W‘\"‘””M L M%’M 488 M ey A Y T
L L
Peak
5 31.5."“'”‘%1u
16 163
5685 5101, in. 533, 5744, 5765 1000 0. o, 4600, 5800, T000
Frequency (Miz) Frequency (Miz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 972824 6249 6820 571 4003 3466 1333 20.73 Q.00 108 344 PEAC 1 5700.00 107,03 ------ ------ BB.03 3459 1306 20.57 0.00 108 344 PEAC
1‘.mLewzl(dl!ll\l'lln)
138
1
a5
B3
650
o L NN 28 U-I-CEAVG)
48
e T
Avg Blank o NP el
g
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEvaEWE B BN Bh & B & a g
1 5700.00 99,54 ------ ----- BL44 3459 1308 20.57 Q.00 108 344 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C183
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samran s, FCC RF Test Report

Report No. : FR442209D

Pol. Vertical Fundamental
1HL&V&I(III!!I\I'}In) mLeveHdBlN}m)
1138 138 1
9 J”WW 94
03 lbf B3
M M - ll-!lB-1-U-NI-JA-U-I|l-1C ] | ] i | LA N2
850 th b 650
i
MWW e A ]
48 Lt W At
Peak
5 JLEW
16 163
5685 5101, in. 533, 5744, 1000 0. o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 970551 6436 68.20 -3.84 46,12 3465 1331 20.72 Q.00 100 160 PEAC 1 5700.00 108.41 ------ ------ 931 .00 1310 2960 0.00 100 lod PEAK
mLeveHdBlN}m)
138
1
a5
B3
650
o L NN 28 U-I-CEAVG)
m P T |
J-‘-"'\--d""‘"-rh
Avg Blank - e
i
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBu/m dBuv/m B BV dBfm B B B o deg
1 5700.00 101,61 ------ - 8351 34.59 13.08 29.57 0.00 100 160 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samran s, FCC RF Test Report

Report No. : FR442209D

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e il g |1 o
L - ORG24 -NI-CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak “ PR T f sy
Wb g iy it
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11400.00 46.19 74.80 -27.81 35.25 38.00 16.30 66.39 0.00 -~ PEAK 1 11400.00 45.24 74.00 -28.76 37.3 38.00 16.38 66.39 0.0 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB373FU
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Report No. : FR442209D

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
IMLe\re\ (dBuVIm) 11nLe\leI (dBuVIm)
1138 1138 i
915 95
B3 N
] | | 7 UHUNZA- NG
650 1 5.0
L L w
Peak
ki 15
163 163
5100 520, 5140, 5160, 5180, 5200 10 0. 0, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MeBMi BN B BN B B & B o dy Mok BWR B B Bk & 6 B o dy
1 5149.75 59.12 74.00 -14.88 50.61 34.55 10.61 36.65 Q.00 248 149 PEXK 1 516000 103,57 ------ o= 96.94 34.62 10.63 36.62 0.00 248 149 PEAK
Level (dBuVim;
o ai ke )
1138 10
915 a5 1
B3 "3
850 8511
U1 2A-U-S0-2CAVG)
a ! 44
Av
g ki ki
163 163
5100 520, 5140, 160, H180, 500 1000 20, 340, 4600, 5800, 1000
Fequency (Wh2) Frequency (MHz)
L Linit Read  Ant (able Preamp  Awx  APos  TPos
Linit Read  Ant Cable Preamp  Awx  APos TPos . .
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freg Level - LineHargln Level Fator - Loss Fctor Fctor Feark

@ dw B & B B oo deg
1 5149.% 46,51 54.00 -7.19 38.39 34.55 10.61 36.65 .00 248 149 AVERAGE

Mz deuV/m Buv/m  d8 dBw/ dB/m B A8 OB m deg
1 5180.08 97,34 ----n --eeee 88,67 34.64 10.64 36.61 0.00 248 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB373FU
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saranas. FCC RF Test Report

Report No. : FR442209D

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT STBC 1+2
Pol. Vertical Fundamental
IMLe\re\ (dBuVIm) 11nLe\leI (dBuVIm)
113 1134 !
915 95
i3 i3
] | | 7 UHHUNZA-NI-ZC
a0 ! [
44 48 ik
Peak
35 15
163 163
500 5120, 5140, 5160, 5180. 5200 oo 200 00, 4500, 5800. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Meddhdde B B B B B B o iy Meddndis B B & B B B a g
1 546,85 62.14 74.00 -11.B6 53.66 34.54 10.60 36.66 0.00 133 204 PEAK 1 516060 11136 ------ ------ 102,69 34.64 10.64 36.61 0.0 133 204 PEAK
: +nLEVeI(0BuVim) e (Buvim)
113§ 1134
1
915 95
i3 83
5.0 65.0
LN 2A-H-2CEAVG) Lo NI 2A-U-NI-2CVG)
488 ) 48
Av
g s 3mﬁme
1 16.3
1000 200, 3400, 400, 5800, 7000
500 5120, 5140, 5160, 5180. 5200 Frequency (e
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos TPos
L”Flt ) Rad Mot Coble Preamp x5 Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
- MWW B G difn @8 9B B @ e
tho dilfo /a6 dl o B B o deg L SI80.00 10207 o e D6 W6 1064 B 000 139 108 MEMGE
1 5148.55 50.66 54.00 -3.34 42,16 34.55 10.61 36.66 0.00 133 204 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C183
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Pol. Horizontal Vertical

el B el B

138 134

LA a5

83 B3
UMD NZA DTG DA ZA DN

g up ) . L LTl i) S S I
UNILUNI-ZA DN CAVG) UNHE-UNI-2A U NLCAVG)

L

Peak MMWW . g A g

Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 10360.00 4430 68.20 -23.81 36.47 37.42 1546 66.96 0.0 - -- PEMC 1 10360.00 46.06 68.20 -21.34 60.97 37.41 15.44 66.%6 0.8 - -- PEAC
Sporton International Inc. (Kunshan) Page Number : C25 of C183
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Pol. Horizontal Vertical
1‘.(r!‘\hzml(IIBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
B1.3 B3
U-HI--U-N-2A-U-I-2C U-I-U-N-2A-UNI-2C
g i 10 LT T 11T
50 50 9
1 ~ N0 2A-U-HI-2CHAVG) 1 ~  UNIARU-A-28-0-N-2CIAVE)
4“8 14_” by i § N " RIS n "
" Ml ! Lk "
Peak ae
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M dNn & BN Bh B B B o iy MrdndNn 0 B0 BM B B B o dg
1 1044p.00 45.70 68.20 -22.50 59.66 37.44 15.52 66.92 8.6  -- - PEAK 1 1p44p.00 47.03 68.20 -21.17 60.99 37.44 15.52 66.92 8.6  -- - PEAK
1 15660.09 53.28 74.00 -10.72 35.38 39.86 19.12 o488 0.0 260 230 PEAK 1 15660.09 9.63 74.00 -14.37 6473 39.86 19.12 o408 0.0 110 134 PEAC
3 15660.09 41,95 54.00 -12.85 47.05 39.86 19.12 64.85 .00 262 259 AVERAGE 3 15660.09 45.20 54.80 -B.78 30.32 39.86 19.12 64,65 .00 125 184 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C183
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Pol. Horizontal Vertical
1‘.(r!‘\hzml(IIBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
B1.3 B3
U-HI--U-N-2A-U-I-2C U-I-U-N-2A-UNI-2C
g i 11 3 T 11 ]
1 ~ N1 N0 2A--HI-2CHAVG)| 1 ~ 0 UNIH{NI-2A0-NI-2CIAVE)|
0l 1 ol
AIL. i ek . » PN y !
Peak i
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800, 18000 7000 a20. 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M dNn & BN Bh B B B o iy MrdndNn 0 B0 BM B B B o dg
1 10430.00 45.78 68.20 -22.42 59.63 37.48 15.56 66.89 8.6 - -- PEAK 1 10430.00 46.60 68.20 -21.66 60.45 37.48 15.56 66.89 8.6 - -- PEAK
11572000 36,59 74.80 -17.41 6L.56 39.94 19.16 o407 0.0 282 262 PEAK 11572000 59.79 7400 -14.21 6476 39.94 19.16 o407 0.0 24 185 PEAC
31571000 4445 5400 -9.55 49.42 39.94 19,16 6407 0.0 282 262 AVERAGE 301572000 46.59 5480 -7.41 L6 39.94 19.16 64,67 0.00 154 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C183
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) ” Level (4BuV/m)
1138 134
975 75
B1.3 B3
U-HI--U-N-2A-U-I-2C U-I-U-N-2A-UNI-2C
g i 11 3 T 11 ]
—_ 41 _ ~ UN-DNI-2A-U-NI-2CIAVG) 1 B  UNELRNIAUNLZCAVS)
48 ! o —— § o
Peak .JT..MA L o " v
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 18000 7000 a20. 11400, 13600 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M dNn & BN Bh B B B o iy MrdndNn 0 B0 BM B B B o dg
1 10520.00 46.21 68.20 -21.99 59.96 37.52 15.60 G66.87 8.6  -- - PEAK 1 10520.00 46.95 68.20 -21.24 60.71 37.52 15.66 ©06.87 8.6 - -- PEAK
1 15760.00 38.47 74.80 -15.53 63.27 40.06 19.20 o486 0.0 300 267 PEAK 1 15780.00 63.79 74.00 -18.21 68.59 40.86 19.20 o4.06 0.0 133 185 PEAC
3 15760.00 46.86 5400 -7.94 0.86 40.06 19.10 64.86 .00 300 267 AVERAGE 315780.00 30.17 5480 -3.83 497 40.86 19.10 6406 0.00 133 185 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C183
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SPORTON LAB.

FCC RF Test Report

Report No. : FR442209D

Pol.

Peak

Avg

[I[ENOTY
M

AN
A

U-FM-U-NH

A-U-NI-LC
B

I-2A-U-NI-2C(AVG))

|
UNILUAL AU NLZCAVG) _ wmm%

9200

Linit

Freq Level Line Margin Level Factor

1 10600.00 44.59 74.00 -29.41 58.15 37.60
1 13960.09 52.81 74.00 -21.19 37.37 40.28
3 15990.00 42.67 54.00 -11.93 46.63 40.20

15800,

APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor

1 locbe.ee 54.10 74.66 -19.9 67.66 37.60
1 lo6ee.ee 44.57 54.88 -9.43 58.13 37.60
3 15900.68 55.75 74.86 -18.25 60.31 40.20
4 15990.00 45.26 54.60 -B.74 49.80 4B.20

02 268 PEAK
32 265 AVERAGE

223 AVERAGE
186 PEAK
186 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FCC ID : O57TB373FU
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd UM s
‘ ] | L UIA-L-2A- U2
5.0 ! 5.
1 WWM%
448 48
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 533045 57.56 74.00 -16.44 40.10 34.60 1258 0.7 om0 15 BLPEK 1 5310.00 105,83 ------ ------ 876 .47 159 2079 0.6 157 3LPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s !
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L U828 U-0-2C1A0)
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5330.63 4701 34.00 -6.09 30.48 34.60 1257 20.74 Q.00 157 331 AVERAGE 1 53000 9.18 ------ ------ T8I M4 1059 2079 060 157 331 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C183
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT STBC 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd UM s
) ] | ™ UIFA-NI-2A0N020
Ba.0f* 5.
448 48
Peak
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 533165 59.19 74.00 -14.70 4183 34.60 1258 20.74 Q.00 1M 155 PEAC 1 5310.00 108.15 ------ ------ 99.88 .47 1059 2079 0.6 T 155 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG)
448 48
Av
g 15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 53135 513 34.00 -3.67 3070 .60 1257 20.74 Q.00 I 155 AVERAGE 1 5310.00 108.63 ------ ------ B.36 .47 1059 2079 0.B0 70 155 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C183
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SPORTON LAB.

FCC RF Test Report

Report No. : FR442209D

TEL : +86-512-57900158
FCC ID : O57TB373FU

Pol. Horizontal Vertical
el B el i)
1134 1138
075 975
#3 i DN UNEAUNIZC
ULNI-A-U-N-ZA-U-NE-20 NI1-U-NI-2A- DN
g g g | 1 o WL S I 1 iy
OALA-UNI- AU NG — 4 4 S| RN
- T = - 1 - 0l Lt
43 - RETL A 8 I g .
Peak o ~ i
125 325
Av 3
g 0 13
7000 9200, 11400, 13600, 15800, 18000
700 20, 11at, 13600 15810, 18000 Frequency M)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux  APos  TPos
Linit Read Aot (able Preamp Aux APos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Remark _
N —————— Phz dBuv/m dBuv/m 0B dBwv B/ B OB 4B om deg
MHz ddufm dBuv/m 8 BV dB/m A8 dB A8 m deg 1 1064000 50.69 74.00 -23.31 6419 3760 15.71 6681 0.00 196 223 PEAK
1 10640.00 44.40 7480 -19.58 57.%2 37.60 1571 66.BL .08 - - PEAK 7 1064000 4198 5480 -12.02 S5.48 3760 1571 6681 0.0 195 203 AVERAGE
1 1596009 47.99 7480 -26.01 5131 4938 19.30 GAB 008 1M 360 PEAK 3 15960.00 4918 7480 -24.82 S350 4033 19.32 6403 0.0 1% 203 PEAC
3 15060.00 37.93 5400 -16.07 4219 48.36 1931 GAE3 0.00 10 360 AVERAGE 4 1596008 39.33 5400 -14.67 43.66 4033 19.32 6403 0.00 19 223 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C183
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT STBC 1+2
Pol. Horizontal Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134 113§
1
L 175
813 M3
] | LT U -L-2A- N2
50 50
bty o e WOTT———
44 ul
Peak
18 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freg Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1 S4S3.93 56.58 7ABR-17.42 375 360 1081 M5B .80 108 49 PEM Mz dBuV/n dBuv/m  dB OBV dBfm B 0B B a deg
1 546545 56.76 68.20 -11.44 30.84 3460 12.88 2956 0.0 108 40 PEN 1 5300.00 104,56 ------ ------ B6.41 34.60 13.06 29.51 0.00 100 40 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
ik ik 1
i3 i3
[ Al
U-NI-A-A M- 2A-U-2CEAVG) L . NN 28 U-I-CIAVG)|
s 1 s S—
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5457.93 47.04 54.00 -6.96 20.17 34.60 12.84 29.57 0.00 108 40 AVERAGE 1 5300.00 96.54 ------ - 76,39 34.60 13.06 29.50 0.00 100 40 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C33 0of C183
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FCC RF Test Report

SPORTON LAB. Report No. : FR442209D
16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT STBC 1+2
Pol. Vertical Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134 1138 y
L 175
813 M3
] | | U2 2
50 50
44 ul
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
155060 5B.36 7480 -15.64 49.48 .60 1005 2.57 0.80 3@ 39 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 S469.61 60.29 68.20 -7.91 4235 460 129 2956 0.0 @ 9 PENK 1 5300.00 108.88 ------ ------ 9.73 34.60 13.06 29.51 0.00 300 39 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-N-A-A -2 -U-2CEAVG) U-N0A-A N2 LL-2CAVG)
| [ Lo A
48 44 L.m_f
Av
g 15 35
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5439.30 43.78 54.00 -5.22 30.91 34.60 12.84 29.57 @.00 308 39 AVERAGE 1 5300.00 10181 ------ ------ B3.66 34.60 13.06 29.51 0.00 300 39 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C183
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Pol. Horizontal Vertical
mLmI(dDu‘lﬁn) 0 Level (dBuVim)
1138 134
95 i
2
3 ULNIA-U-NI-ZA-U-NI-2C) f UNIHA-U-NIZA-UNI-2C)
ﬁﬁn_—uj_r m_ i L M 65“__U—|_|—ﬂ__ ] L1 I
LALLM — = 4 ! Sf o DARRALLAG)
- T e - N  — — Al
188 1 1 o N TR mETe
Peak g i Wik i i
3
325
Avg .
163
000 9200, 11400, 13600 15800 18000
(i} . 11401, 130 150, 18000 Frequeney (Meo}
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant (able Preamp  Aux APos Thos Freg Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB B dB o deg
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m deg 1 1100900 52.69 74.00 -21.31 65.35 37.90 16.04 66.61 0.88 100 192 PEAC
1 11600.00 46.27 7480 -20.73 S804 37.90 16.04 6661 0.0 - - PEAK 2 11000.00 43.63 5400 -10.37 56.30 37.90 16.04 G6.6L 0.00 109 192 AVERAGE
1 16500.00 49.46 68.20 -18.74 52.95 40.B9 19.67 o405 Q.08 - - PEAK 3 16500.00 43.33 68.20 -19.87 SL.78 40.92 19.68 o405 0.8 .- -- PEAC
Sporton International Inc. (Kunshan) Page Number : C35 of C183
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Pol. Horizontal Vertical
11!‘\Ltz\nzl(tlBu‘mn) W Level (dBuVim)
1138 134
5 13
1 811
LY MERETE TR UHHDRLA DN
ﬁm_—uj_r (. 1 LT M GEN__U—I_ITI__ RN M
L i UMMM f— = - 1 _ 1 UNIEA-U-NI-2A-U-NT-2CHAVG)|
1 p
Peak et g b i
h7A
Avg 15
1 kl
163
7000 9200, 11400, 13600, 15800, 18000
7000 5200, 11400, 13600, 1500, 18000 Frequency (Mhz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B BV B B B B o deg 1 1116808 5377 7400 0.3 6.8 3786 1515 6652 6.8 28 183 PEAK
1 11160.00 46.83 74.88 -27.97 58.54 37.86 16.15 66,52 0.8 - -- PEAC 1 11060.00 43.61 54.00 -10.39 56,12 37.86 16.15 66,52 .00 228 183 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C36 of C183
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SPORTON LAB.

FCC RF Test Report

Report No. : FR442209D

Pol. Horizontal Fundamental
1HL\‘W&I(tll!ll\l'lln) 1‘.ﬂ‘\L\‘weI(dl!ll\l'lln)
1138 138 1
5 ‘M M a5
03 / \1“ B3
Ll” -HA-U-0-28-U-AI-2C) ] | ] i T AU ZANLC
850 | ! 650
g A byt .m.mu“
u M“’WMMWMWWW i - L et
Peak
5 315\',,«“‘“”
16 163
5685 5101, in. 533, 5744, 1000 0. o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 975,10 6856 68.20 -7.64 4030 3465 1331 20.72 Q.00 108 343 PEAC 1 5700.00 167,99 ------ -=---- B9.80 34.60 1310 20.60 0.00 108 343 PEAK
1‘.ﬂ‘\L\‘weI(dl!ll\l'lln)
138
1
a5
B3
650
o L NN 28 U-I-CEAVG)
48
ﬁwﬂ_w...._hf e
Avg Blank . et
g
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEvaEWE B BN Bh & B & a g
1 5700.00 108.52 ------ ------ B2.42 3459 1308 20.57 .00 108 343 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C183
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SPORTON LAB.

Report No. : FR442209D

Pol. Vertical Fundamental
1HL\‘W&I(tll!ll\l'lln) 1‘.ﬂ‘\L\‘weI(dl!ll\l'lln)
1138 138 g
5 [ﬂ W a5
03 i B3
MM M‘NM C -HA-0-0-28-U-AI-2C) ] | ] i T IAUE-NI-2ANL2C
650 LI "L T 650 [
L
Aot 0 a
o Wq Wi "W‘WWWMWMWW a . ENPRETS *.,.d\-l Vol ]
N
Peak o
L ™
16 163
5685 5101, in. 533, 5744, 5765 1000 0. o, 4600, 5800, T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BN B BN Bk & B & a g MEvaEWE B BN Bh & B & a g
1 970544 6413 68.20 -4.07 45.80 3465 1331 20.72 .00 100 162 PEAC 1 5700.00 107,26 ------ ------ B9.06 3459 1306 20.57 0.0 100 162 PEAK
1‘.ﬂ‘\L\‘weI(dl!ll\l'lln)
138
1
a5
B3
650
o L NN 28 U-I-CEAVG)
0l
Avg Blank . et
g
163
1000 0. o, 4600, 5800, T000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MEvaEWE B BN Bh & B & a g
1 5700.00 108,59 ------ ------ B2.49 3459 1308 20.57 .00 100 162 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C183
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FCC RF Test Report

SPORTON LAB.

Report No. : FR442209D

Pol. Horizontal Vertical
mLeveI(nBuvnn) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S 11 i
L - ULNIA-GAT-24-U-H0-2CAVG)| 1 - UM NI-24 -2 AVG)|
Peak A N
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 11400.00 46,11 74.00 -27.89 35.20 38.00 16.30 66.39 0.00 -~ PEAK 1 11400.00 46.85 74.00 -27.15 35.9 38.00 16.38 66.39 0.8 - -- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB373FU
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19
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
| --NIL2A-U-NIL2C ] | | UNANI-ZA NG
5.0 { ( 5.
1 W
448 o 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5109.70 43.93 74.00 -25.07 40.70 34.37 10.57 3671 000 108 351 PEAC 1 5180.00 102.26 ------ ------ 9384 .42 1063 36.63 0.00 108 351 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
5 5 *
N B3
5.0 L] l
U-H-A-0-H0-28-U-NI-2CHAVG) L L NI 28 U-I-CERVG)
448 | 48
Av e ]
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 51300 39.05 54.00 -14.95 30.73 34.39 1059 36.68 Q.00 108 351 AVERAGE 1 51E0.08 95,91 ------ ----- 87,49 34.42 10.63 36.63 0.00 108 351 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C40 of C183
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19
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT STBC 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
NP -HIE2A-UA-2C) ] | |7 ONNI-ZA- NG
5.0 \ ‘ H 5.
“” s MMWWMWWWNM
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5149.40 5111 74.00 -20.89 4073 34.00 10.61 36.65 Q.00 291 168 PEAK 1 5150.00 109.95 ------ -=---- 101,53 .42 10.63 36.63 0.00 291 168 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-H-8-U-H0-24-U-NI-2CIAVG) L L ULNIA--NT- 28 U-I-CERVG)
448 3 48
Av RPN
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B dw dBm B B B oo deg

1 5136.60 48.82 54.00 -13.18 32.51 34.39 10.59 36.67 @.60 291 168 AVERAGE

6 b dBfm B B B o deg
1 5160.00 102,74 ------ - 9.32 34.42 10.63 36.63 0.00 21 160 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB373FU
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20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8 5320MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
fhd UM, s
I ] | L UIA-L-2A- U2
5.0 w 5.
a | s B L
Peak MMWWW
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5399.30 47.86 74.00 -26.14 3873 34.64 1077 3630 .00 11 337 PEAC 1 5310.00 104.B1 ------ ------ 9.0 357 1673 40 060 11 337 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L] wL
U-NA-U--2A-U-H-2C{AVG) L L NI 28 U--2CAVE)
448 48
1
Av T oo
g 125 32.5W
163 163
£l 530, 5340, 5360, 5380, 5400 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 536L40 3813 34.00 -15.87 19.13 34.60 10.75 3635 Q.00 111 337 AVERAGE 1 53000 9891 ------ - 9.0 .57 1673 .40 0.00 101 337 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C42 of C183
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SPORTON LAB.

FCC RF Test Report

Report No. : FR442209D

20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT STBC 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd UM s
] | LI UIEA-L-2A N2
5.0 5.
" ! s s i
Peak MWWWW
15 35
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 537010 43.64 74.00 -25.36 39.61 3461 10.76 36.34 Q.00 108 172 PEAC 1 5310.00 109.02 ------ ------ 100.12 34.57 16.73 .40 0.00 108 172 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L L NI 28 U--CAVE)
448 | 48
Av T
g 125 32.5W
163 163
£l 530, 5340, 5360, 5380, 5400 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 53L.60 39.57 34.00 -14.43 30.57 34.60 10.75 3635 Q.00 108 172 AVERAGE 1 5310.00 102,53 ------ ----- 9361 .58 1674 3640 0.00 108 172 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C183
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21

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz

ANT STBC 1+2
Pol. Horizontal Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
134
113§ i
L 175
813 M3
] | LT U2 2
50 50
PR R m i
Peak MWWWWWWW
18 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1565668 5.41 74.80 -3.50 4118 .60 10.84 3622 080 19 339 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 546872 47.32 6B.20 -0.88 37.97 470 10.85 36.20 0.0 109 330 PENK 1 5300.00 106.46 ------ ------ 97.02 3473 10.88 3617 0.00 100 339 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-N-A-A M- 2A-UL-2CEAVG) L - UM 28 U-I-CEAVG)|
448 44
1
AVg it en—m]
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Meddndis B B & B B B a iy MeBdndie B BY & & B B a iy
1 5436.88 38.77 54.00 -15.23 20.46 34.69 10.84 36,22 0.00 100 339 AVERAGE 1 5300.08 99.81 ------ - 99.37 34.73 10.88 36.17 0.00 100 339 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C44 of C183
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21

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz

ANT STBC 1+2
Pol. Vertical Fundamental
: 2 LEVel ({BuVim) : o L8Yel ({BUVim)
1138 136 !
75 175
813 ‘ } M3
J - ] | 1 UNIAUNZA-2C
50 P T
a8 1 2

S PR U Py I YR S [ e Y TR QY

AL R i LAk il i UL L L) b 'Vl"ﬂr"w 48.8 WWW
Peak 125 325MWWW

163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 il 0. 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV B/ A8 A8 A8 o deg -
1 OS50.44 4379 74080 -5.21 .47 M0 1084 6.2 080 283 41 PEN Wz dBu/n dBuv/m OB dBV B/ B B B deg
1 5469.20 43.51 68.20 -19.69 39.16 3470 10.85 36.20 0.0 284 AL PENK 1 5500.00 L1174 -----v -oee- 10238 3473 10.88 36.17 0.00 284 4L PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
[ Al
U-H-A-A M- 2A-UL-2CEAVG) L e NI 28 U-D-2CEAVG)|
448 1 44
Av o]
163 163
G LXLTA 5414, 546, 54718, 510 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 543.88 49.08 54.00 -13.92 30.77 34.69 10.84 36.22 0.00 204 41 AVERAGE 1 5300.00 103.29 ------ - 93.85 34.73 10.88 36.17 0.00 284 41 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C45 of C183
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22
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
-HA-U-0-24- -2 ] | T JNIEA-L-2A- N2
5.0 5.
448 ! 48
: piba : S e
Peak
15 35
163 163
55 5101, 5. 5733, 5748, 5765 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 573020 49.82 68.20 -18.38 4143 3458 1LID 7.8l om0 13 4PEK 1 5700.00 108.87 ------ ------ .84 3.9 1116 /.66 080 13 4PEK
11"Lewel (dBuVim)
1138
1
95
B3
L]
L L NI 28 U-I-CEAVG)
48
AVg Blank 325 W im0
163
1o . 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MG BWE B BY & & & & a dy
1 5700.00 101,26 ------ ------ 92,03 3.9 1116 /.66 0.00 131 4 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C46 of C183
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FCC RF Test Report

SPORTON LAB. Report No. : FR442209D
22
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz
ANT STBC 1+2
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
N B3
f -HA-0-H0-24- A2 ] | T JNIEAL-2A- N2
5.0 5.
448 48 W
Peak
15 35
163 163
55 5101, 5. 5733, 5748, 5765 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5730.68 51.B9 68.20 -16.31 43.14 34.% ILIB 37.38 Q.00 131 160 PEAC 1 5700.09 115,78 ------ -=---- 196,75 3.9 1116 37.66 0.0 131 160 PEAK
11"Lewel (dBuVim)
1138
1
95
B3
L]
L L NN 28 U--CAVG)
48
AVg Blank 5 M LR R———
163
1o . 0, 400, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MG BWE B BY & & & & a dy
1 5700.00 105,17 ------ -=---- 9.14 .93 1116 7.66 0.0 131 160 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C47 of C183
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz
ANT STBC 1+2
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
U LN0-24-U-A-2) ] | |7 UNANI-ZA- VNG
5.0 5.
1
A o W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 51350 50.24 74.00 -23.76 4192 34.39 10.60 36.67 Q.00 100 352 PEAC 1 5180.00 101,69 ------ ------ 93,04 .43 1060 3662 0.00 100 352 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
w5 s |
N B3
5.0 L] l
U-H-A-0-H0-24--NI-2CHAVG) L L NI 28 U-I-CERVG)
448 1 48
Av i
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 516160 39.12 54.00 -14.88 30.92 34.36 105 36.72 Q.00 100 352 AVERAGE 1 5180.08 9531 -----v ---o- B6.86 34.43 10.64 36.62 .00 100 350 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C183
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